E-01 CYLINDER HEAD

ITEM NO.

PARTS NO.

DESCRIPTION

E-01-05

32104001050001

COVER, CYLINDER HEAD (SILVER)

E-01-06

32104001060001

PACKING,CLINDER HEAD

E-01-08

50100508079001

BOLT,HEX 8*79

E-01-09

50101408125001

NUT,CYLINDER HEAD

E-01-10

50102000600003

WASHER,SEALING 6mm

E-01-11

50102000800001

WASHER,SEALING 8mm

E-01-14

50100506012001

BOLT,HEX. 6X12

E-01-15

50100606022001

BOLT 6X22

E-01-19

50101306000001

NUT, 6MM

E-01-20

50102001200002

WASHER, PLAIN 12MM

E-01-21

50102706028001

BOLT, FLANGE 6X28

E-01-23

32104001080001

DOWEL PIN 10X20

E-01-24

32105001030001

SPARK PLUG

E-01-29

32104001010006

CYLINDER

E-01-30

32104001020002

GASKET, CYLINDER

E-01-32

1519902074

CYLINDER HEAD(12,27,34-37,43,47)

E-01-33

32104001040002

GASKET, CYLINDER HEAD

E-01-37

50101106072001

BOLT, STUD 6X62

E-01-38

32104001160001

GASKET, INSULATOR

E-01-40

32104001180001

INSULATOR, CARB.COMP

E-01-41

32105001010002

OIL SEAL

E-01-42

50101308125001

NUT, FLANGE 8MM

E-01-43

50101108022001

BOLT, STUD 8X22

E-01-44

31104009150001

GASKET

E-01-45

50200101000001

O-RING, 10*1.6

E-01-46

32105001020001

INSULATOR, CARB.COMP(AL)

E-01-47

50101107035001

STUD BOLT, 7X35XS15

E-01-48

1519902096

CG-175 CYLINER (SILVER)

E-01-49

32104001170001

INSULATOR, CARB. COMP

O
G BN G EN L G NN NN G G N S N Y R G P BN L e L
<




E-02 CRANKSHAFT, VALVE

ITEM NO.

PARTS NO.

DESCRIPTION

E-02-01

32104002010001

VALVE SEAL

E-02-02

32104002020001

GUIDE, PUSH ROD

E-02-03

32104002030001

CAMSHAFT COMP.

E-02-04

32104002040001

ROCKER ARM HOLDER

E-02-05

32104002050001

CAM FOLLOWER

E-02-06

32104002060001

SHAFT, CAM FOLLOWER

E-02-08

32104002080001

SPRING, CAM SHAFT

E-02-09

32104002090001

PLATE, SPRING STOPPER

E-02-13

32104002130001

VALVE SPRING, OUTER

E-02-14

32104002140001

VALVE SPRING, INNER

E-02-15

32104002150001

RETAINER, VALVE SPRING

E-02-16

32104002160001

SEAT, VALVE SPRING OUTER

E-02-17

32140002170001

SEAT, VALVE SPRING INNER

E-02-18

32104002180001

COTTER, PIN

E-02-19

32105002010001

SCREW, TAPPET ADJUSTING

E-02-20

50100508028001

BOLT, FRONT BRAKESTOPPER ARM

E-02-21

50101206000002

NUT, TAPPET ADJUSTER

E-02-22

50102000800001

WASHER, SEALING 8MM

E-02-23

50102001200003

WASHER,WAVE 12MM

E-02-24

50102001400001

WASHER, THRUST 14MM

E-02-25

50200102000001

O-RING 20X2.5

E-02-26

50200101700001

O-RING 17X2.5

E-02-27

50100606012001

BOLT, FLANGE SH.6X12

E-02-28

32104002200001

CAMSHAFT COMP.

E-02-29

32104002100002

ROD, PUSH

E-02-30

32104002110002

VALVE, INLET

E-02-31

32104002120002

VALVE, EXHAUST

E-02-32

32104002210001

SHAFT, CAM GEAR

E-01-35

32104002220001

CYLINDER HEAD, ASSY

O
o G N L G G G G Y D Y DY EN DS Y DY T S Y R G DN Y G G )
_<




E-03 RIGHT CRANKCASE COVER

13 13

1.0l Type:SAE 5W/40
or same level oil
2.First oil changing: 1000KM
Then change oil every
3000KM
3.0il capacity: 1.0 liter
(1 quart) NT

Motoriek

ITEM NO.

PARTS NO.

DESCRIPTION

E-03-22

32105003010001

COVER COMP. R. CRANKCASE

E-03-04

32104003040001

GAUGE,OIL LEVER

E-03-05

32104003050001

LEVERCOMP,CLUTCH

E-03-06

32104003060001

SPRING, CLUTCH LEVEL

E-03-07

50100606040001

CAM, CLUTCH LIFTER

E-03-11

50200100600001

O-RING,6.8*1.9

E-03-12

50200100600001

O-RING,18*3

E-03-13

50100606040001

BOLT, FLANGE SH. 6X40

E-03-14

50100606050001

BOLT, FLANGE SH. 6X50

E-03-16

32104003080001

PIN, SPLIT 2.0X15

E-03-18

32104003100001

ORIFICE,A OIL 5mm

E-03-19

32104003110001

GAUGE, ASSY, OIL LEVEL

E-03-20

32104003120001

LEVEL COMP., CLUTCH

E-03-26

32104003160001

OIL SEAL, 28

E-03-27

32104007180001

PLUGE,CONE TYPEG6*7

E-03-30

32104003160002

OIL SEAL, 15

E-03-31

32105003020001

GASKET, R. CASE (NT VERSION)

E-03-32

32104003090001

PIN 8*14

E-03-33

32105003030001

R. COVER & LOGO

E-03-35

59900320004002

STICKER, SPECIFICATION OF OIL

E-03-36

50300201000001

BEARING 1010

E-03-37

50200202500001

MIRROR, MACHINE OIL

E-03-38

50100606018001

SCREW 16*18L

E-03-39

50102000600003

WASHER M6

E-03-18

32104003310001

ORIFICE,A OIL 5mm

E-03-26

32104003160001

OIL SEAL, 28

E-03-27

32104007180001

PLUGE,CONE TYPEG*7

E-03-30

32104003160002

OIL SEAL, 15

Q
<

SRR EEENEEEEEEEENNEEEEEEEE




E-04 OIL PUMP

ITEM NO

PARTS NO.

DESCRIPTION

E-04-1

32105004010001

OIL PUMP ASSY

E-04-6

32104004060001

GEAR,OIL PUMP DRIVE (39T)

E-04-9

32104004090001

SHFT ,OlL PUMP

E-04-10

32105004090001

ROTOR COMP. OIL FILTER,ASSY

E-04-11

32104004110001

CAP,OIL FILTER ROTOR

E-04-14

50102001600006

WASHER,LOCK FILTER ORTOR

E-04-15

32104004140001

GASKET,OIL FILTER ROTOR CAP

E-04-16

32105005070001

GEAR, PRIMARY DRIVE(18T)

E-04-17

50100606028001

SCREW, FLAT 6X28

E-04-18

50101216100001

NUT, LOCK 16MM

E-04-20

50100805020001

BOLT,HEX 5*20

E-04-22

50100805012005

SCREW,OVAL 5*12

E-04-29

32104004100002

ROTOR COMP, OIL FILTER

E-04-30

32105008030001

23T GEAR, OIL PUMP (nt version)

E-04-31

32105008050001

GEAR, BALANCE SHAFT (nt version)

E-04-32

32105008060001

FIXED PLATE (NT VERSION)

E-04-33

32105008070001

GASKET, BALANCE SHAFT (nt version)

E-04-34

32105008080001

NUT (nt version)

E-04-35

50100606012001

BOLT,6*12

E-04-36

50100606025001

BOLT,6*25

E-04-37

32204009090001

PLATE,OIL

E-04-38

32204009060001

CHAIN,OIL PUMP DRIVE

E-04-39

50101306000001

NUT, 6MM

E-04-40

32105004070001

GASKET, OIL PUMP

O
o NN G A A E N E N E R P
<




E-05 CLUTCH

ITEM NO.

PARTS NO.

DESCRIPTION

E-05-01

32104005010001

OUTER COMP,CLUTCH

E-05-02

32104005020001

CENTER ,CLUTCH

E-05-03

32104005030001

DISK,CLUTCH FRICTION

E-05-04

32104005040001

PLATE,CLUTCH

E-05-05

32104005050001

PLATE,CLUTCH PRESSURE

E-05-06

32104005060001

PLATE,CLUTCH LIFTER

E-05-07

32104005070001

PIN, CLUTCH LIFTER GUIDE

E-05-08

32104005080002

ROD, CLUTCH LIFTER

E-05-09

50200101500001

O-RING 15.2*1.5

E-05-10

50102706022002

BOLT,FLANGE 6*22

E-05-11

50101602000002

CIR CLIP, 20MM

E-05-12

32105005080001

38.4*30*13.5t

E-05-13

32104005100001

SPRING,CLUTCH

E-05-14

50300101200001

BEARING, RADIAL BALL 6001

E-05-19

32105005090001

CLUTCH, ALL(CG150,168)

O
ol Ll K20 Ll Ll B Y Ll el Ll Ll Ll B O Ll ol
<




E-06 START MOTOR

ITEM NO.

PARTS NO.

DESCRIPTION

E-06-01

32105006040001

L. COVER

E-06-03

32104006021001

COVER, REDUCTION

E-06-06

32104006050001

GEAR COMP., STARTER

E-06-07

32104006060001

PLATE SET, GEAR

E-06-08

32104006070001

STARTING CLUTCH OUTER ASSY

E-06-09

32104006080001

GEAR, REDUCTION

E-06-10

32104006090001

SHAFT, STARTER GEAR

E-06-12

32104006100001

MOTOR ASSY, STARTER

E-06-13

32104006110001

SHAFT, STARTER GEAR

E-06-14

32104006120001

CLAMPER, WIRE HARNESS

E-06-15

32104006130001

CONTACT COMP. NEUTRAL SWITCH

E-06-16

32104006140001

SWITCH RING

E-06-17

50100108018001

BOLT, SOCKET 8X18

E-06-18

50100610035002

BOLT, ROTOR SETTING 10*35

E-06-21

50102001000001

WASHER, 10.5MM

E-06-22

50300201000001

NEEDLE BEARING, HK-1010

E-06-23

50100606020001

BOLT, FLANGE, SH 6X20

E-06-25

50200102700001

O-RING 27.4X2.4

E-06-26

50200101300003

O-RING 13.8X2.5

E-06-27

50200100700002

O-RING 7X1.7

E-06-28

50200106300001

O-RING 63X3.0

E-06-29

50100705016001

SCREW, PAN 5X16

E-06-30

50100505025001

BOLT, HEX 5X25

E-06-31

32104006180001

PIN A, DOWEL 10X14

E-06-32

50100606028004

BOLT, FLANGE 6X28

E-06-33

50100606040001

BOLT, FLANGE 6X40

E-06-34

50100606050001

BOLT, FLANGE 6X50

O
(N 1) [N DT 0] N P P T T FOV) (VY N T POV 8 P T PN N T T TN S T T ey
-<




E-06-36

50100606025001

BOLT, FLANGE 6X25

E-06-37

50100606012001

BOLT, FLANGE 6X12

E-06-39

32104006200001

FLYWHEEL COMP.

E-06-41

32104006220001

STARING CLUTCH OUTER COMP.

E-06-42

32104006230001

SPRING STARTING CLUTCH ROLLER

E-06-43

32104006240001

CAMP,STARTING CLUTCH ROLLER

E-06-44

32104006250001

POLLER,10.2¥11.5

E-06-45

32104006240001

GEAR COMP. REDUCTION

E-06-46

32104006270001

SHAFT REDUCTION GEAR

E-06-47

32104006280001

KNOCK PING 3*5.2

E-06-48

32104006290001

MOTOR COMP.STARTER

E-06-49

32104006300001

CONTACT ASSY, NEUTRAL SWITCH

E-06-52

32104006330001

TERMINAL SET

E-06-57

32105006010001

A.C.G.ASSY

E-06-62

32105006020001

STATOR COMP.

E-06-53

32104006340001

GEAR COMP. REDUCTION

E-06-54

50100606028001

SCREW 16*28

E-06-55

32105006050001

GASKET, L. COVER (nt version)

E-06-56

32105006060001

ACG COVER, L. COVER (nt version)

E-06-57

32105006070001

LOGO COVER, L. COVER

PRkl |Rr|Rr|,rRrRr|PrRr|Rr|lw|w|w]|~ |~ N =




E-07 CRANKCASE (OIL COOLING)

10

ITEM NO. PARTS NO. DESCRIPTION

E-07-05 |32104005050001 |PLATE,CLUTCH PRESSURE

E-07-06 |32104005060001 |PLATE,CLUTCH LIFTER

E-07-07 |32104005070001 [PIN,CLUTCH LIFTER GUIDE

E-07-08 |32104007080001 |SCREEN, BEARING PUSH

E-07-09 |32104007090001 [SPRING, OIL FILTER

E-07-10 |32104007100001 |TUBE, BREATHER

E-07-11 ]50101602000002 [CIR CLIP,20MM

E-07-12 |32104007120001 |[HOLDER, CLUTCH WIRE

E-07-13 |50100706095001 [SCREW, PAN 6X95

E-07-15 |50101108130001 |STUD, B CYLINDER 8X130

E-07-16 |50100506055001 [BOLT, HEX 6X55

E-07-17 |50102000600005 |WASHER, SEALING 6MM

E-07-18 |50200205000001 [OIL SEAL, 34X50X7

E-07-19 |50200202800002 [OIL SEAL, 14X28X7

E-07-20 |50200103500001 |O-RING, 35X3

E-07-21 |50200101300001 |O-RING, 13*25

E-07-22 150100612015002 [BOLT, DRAIN PLUG 12MM

E-07-23 |50100706050001 |SCREW, PAN 6X50

E-07-24 150102001200004 [WASHER, DRAIN PLUG 12MM

E-07-25 |32104006180001 |PIN A, DOWEL 10X14

E-07-26 |50102706025001 [BOLT, FLANGE 6X25

E-07-27 |50300201500001 |[NEEDLE BEARING, HK-1512

E-07-28 [32104007160001 |Joint breather tube

E-07-29 |32104007170001 [ORIFICE, B OIL 4*8

E-07-30 |32104007180001 [PLUG, CONE TYPE 6*7(R)

E-07-31 |32104007180001 |PLUG , CONE TYPE 6*7(L)

E-07-32 |32104007200001 |ORIFICE, B OIL 4*18

E-07-33 |32104007210001 |[HOLDER ASSY, PUSH PLUG

E-07-36 |32105007030001 [CRANKCASE COMP. R.

E-07-37 |32105007020001 [CRANKCASE COMP. L.

O
o G L L G G Y S e L G Y G () ) G L L e e L N G e L G e L L L e
<

E-07-38 |32104007020002 |GASKET, CRANKCASE




E-07-39

50100706050001

SCREW 6*50

E-07-40

32104007040003

HOLE CAP, TAPPET ADJUSTING

E-07-41

31106014080001

FAN SWITCH (OIL COOLING)

E-07-42

50200101300003

O RING 15.2*1.5

E-07-43

50300101700006

BEARING #6303(P6)

E-07-44

50300101701001

BEARING #6303(P7)

N




E-08 CRANKSHAFT COMP, PISTON

ITEM NO.

PARTS NO.

DESCRIPTION

Q
<

E-08-05

32104005050001

CRANKSHAFT COMP

E-08-06

32104008060001

CLIP, PISTON PIN 15MM

E-08-07

50300102800001

BEARING,BALL RADIAL V4 63/28

E-08-09

32104008090001

GEAR TIMING DRIVE

E-08-11

32104008110001

ROD,CONNECTING

E-08-14

32104008140001

PIN,CRANK

E-08-15

32104008150001

BEARING,CON-ROD L,END

E-08-16

32105008010001

CRANKSHAFT COMP.

E-08-17

32104008020002

RING PISTON ASSY

E-08-18

32105008100001

PISTON

E-08-19

32104008040001

PIN, PISTON

E-08-20

32105008020001

GEAR (NT VERSION)

E-08-22

32105008040001

BLANCE SHAFT (NT VERSION)

N R EENNNEE




E-09 TRANSMISSION SYSTEM

ITEM NO.

PARTS NO.

DESCRIPTION

E-09-01

32104009360001

MAIN SHAFT,TRANSMISSION(13T)

E-09-02

32104009370001

COUNTER SHAFT, TRANSMISSION

E-09-03

32104009030001

COUNTER SHAFT,LOW GEAR(36T)

E-09-04

32104009380001

GEAR,M.S.SECOND(18T)

E-09-05

32104009390001

GEAR,C.S.SECOND(31T)

E-09-06

32104009400001

GEAR,M.S.THIRD(22T)

E-09-07

32104009410001

GEAR,C.S.THIRD(28T)

E-09-08

32104009420001

GEAR,M.S.FOURTH(25T)

E-09-09

32104009430001

GEAR,C.S.FOURTH(25T)

E-09-10

32105009050001

GEAR COMP,STARTER(19T)

E-09-12

32104009450001

GEAR ,IDLE STARTER(29T)

E-09-14

32104009460001

COLLAR A,GEAR

E-09-15

32104009470001

COLLAR B,GEAR

E-09-16

32104009480001

COLLAR,IDLE STARTER GEAR

E-09-18

32104009490001

COLLAR,C-L

E-09-27

50102001500002

WASHER,THRUST 15mm

E-09-28

50102001500002

WASHER,THRUST 15mm

E-09-29

50102001600003

WASHER,THRUST 16.5mm

E-09-30

50102002000003

WASHER A, THRUST 20mm

E-09-32

50102002000004

WASHER,THRUST 20mm

E-09-33

50102002000005

WASHER,SPLINE 20mm

E-09-36

50101602500001

CIR CLIP,25mm

E-09-37

50101602000001

SET RING,20mm

E-09-38

50200203400001

OIL SEAL , 20*34*7

E-09-43

50300103000001

BEARING, RADIAL BALL 6006

E-09-44

50300102000001

BEARING, RADIAL BALL 6204

E-09-45

50300101500001

BEARING, RADIAL BALL 6202ZE

E-09-51

32105009030001

SHAFT ASSY, MAIN TRANSMISSION

E-09-52

32104009340003

SHAFT ASSY, COUNTER TRANSMISSION

O
o G L G G (N G N G Y Y G L ) e e L e e e L e e e e e e e
_<




E-10 DRUM, GEAR SHAFT

ITEM NO.

PARTS NO.

DESCRIPTION

E-10-01

32104010010001

FORK, CENTER GEAR SHIFT

E-10-02

32104010020001

FORK, R. GEAR SHIFT

E-10-03

32104010030001

SHAFT, GEAR SHIFT FORK GUIDE

E-10-06

32104010060001

STOPPER COMP., GEAR SHIFT DRUM

E-10-07

32104010070001

SPRING, SHIFT DRUM STOPPER

E-10-08

32104010080001

SPINDLE COMP., GEAR SHIFT

E-10-09

32104010190001

PLATE,GEAR SHIFT

E-10-10

32104010200001

SPRING GEAR SHIFT PLATE

E-10-11

32104010210001

SPRING GEAR SHIFT RETURN

E-10-12

32104010120001

ROTOR, NEUTRAL SWITCH

E-10-13

50102001400002

WASHER,THRUST 14mm

E-10-14

50100506020001

BOLT, HEX 6X20

E-10-15

50100506025003

BOLT, HEX 6X25

E-10-16

32104010220001

CIR CLIP,EXTERNAL 12

E-10-17

32104010230001

CIR CLIP,EXTERNAL 14

E-10-18

32104010150001

ROLLER, 4X10

E-10-19

32104010160001

FORK, L. GEAR SHIFT

E-10-22

32104010040003

DRUM, GEAR SHIFT

E-10-23

32104010040004

CAM, GEAR SHIFT(HITACH)

O
I e L e D L L e e e L el e L e
<




E-11 CARBURATOR

ITEM NO.

PARTS NO.

DESCRIPTION

Q
<

E-11-01

32105011010001

CARBURETOR

E-11-02

32105011020001

MAIN JET , #105

E-11-03

32105011030001

NEEDLE VALVE

E-11-04

32105011040001

FLOAT

E-11-05

32105011050001

NEEDLE (F2348F)

E-11-06

32105011060001

NEEDLE VALVE PISTON

E-11-07

32105011070001

SLOW JET , #38

E-11-08

32105011080001

NEEDLE SEAT

o I I G e R G e




E-18 MAIN WIRE

<

14

h

ITEM NO. PARTS NO. DESCRIPTION QTY
E-18-05 [32105013010001 |unit ASSY, C.D.I. 1
E-18-08 |32105013020002 |REG. RECT. COMP. 1
E-18-14 |32104013050001 |SWITCH ASSY, STARTER MAG 1
E-18-18 [32105018010001 |COIL COMP. (C.D.1.)IGN 1




F-01 FRAME

) 61 5920
ST
S 64)\} [

106 7

N T 5378 =
ITEM NO. PARTS NO. DESCRIPTION SPECIFICATION QTY
F01-20 31106001100001 |DUST CAP W41*w45 4
F01-49 50102706020003 |BOLT M6*1.0*20L 5
F01-54 31106001040001 |FOOTREST,RIGHT 1
F01-55 31106001050001 [FOOTREAT, LEFT 1
F01-59 31106003260001 |ADJUSTED SCREW XS-033J 1
F01-60 31106001060003 |PADDLE, BRAKE 1
F01-61 31106001070002 |RETURNING SPRING 1
F01-62 31106001080001 [PADDLE,GEAR SHIFT HESA1017-84 1
F01-64 50102001500006 |WASHER W29.8*p15.2*0.5t 1
F01-65 50100206016001 |BOLT M6*1.0*16 12
F01-66 50102712022001 |BOLT M12*1.25*22L 6
F01-68 50102708020002 |BOLT M8*1.25*20L 12
F01-69 50101308125001 |NUT FLANGE M8*1.25 2
F01-70 50102000600001 |WASHER W6*wl3 12
FO01-71 31106001480001 |SPRING PIN , BRAKE PEDAL 3*40 1
F01-72 31106001150001 |AIR CLEANER 1
F01-76 31106001150002 |AIR CLEANER TRAP COMP 1
F01-84 31106008050001 [PLUG 5
F01-98 31106001090002 |IRON PLATE 1
F01-99 50103603006001 |SCREW WY3*6.5 2
F01-103 | 31106001010004 |[FRAME (OILING COOLING) OFF-ROAD 1
F01-104 | 31106001020004 |FRAME (OILING COOLING) ON-ROAD 1
F01-105 | 50101510125004 [U-NUT M10*1.25 U-NUT 3
F01-106 | 50102708090002 |BOLT M8*1.25*90*S17 2
F01-107 | 50101508125001 [NUT M8*1.25(NYLON) 2
FO01-109 | 31106001460002 |[F.SUSPENSION ASSY ,ANT-VIBRATION |NT ENGINE ONLY 1
FO01-112 | 31106001450001 |TUBE (FOR GENERAL ENGINE) Wl17*ywl1l0.2*L134 2
FO01-114 | 50102710230001 [SCREW, SUSPENSION M10*1.25*L230 2
FO01-115 | 50102710240001 [SCREW, SUSPENSION M10*1.25*L240 1
FO01-117 | 31106001410001 |[SEAT, ANTI-VIBRATION 5
FO01-122 | 31106001180002 [PLASTIC WHEEL ASSY 2




F01-123

50102708055003

SCREW

M8*1.25*55L

FO01-124

50101508125001

NUT

M8*1.25




F-02 FRONT SHOCK ABSORBER

DESCRIPTION

ITEM NO. PARTS N. SPECIFICATION QTY
F02-01 31106002010003 |A ARM,UPPER 2
F02-02 50102210125003 [NUT M10*1.25 2
F02-03 50103302020001 |PIN W2*20 2
F02-05 31106002020003 |[A ARM,LOWER 2
F02-11 31106002060001 |RUBBER BUSH W10*w23*33*35 8
F02-12 50102710060003 |BOLT M10*1.25*60L*44S 8
F02-13 50101510125001 |NUT M10*1.25(NYLON) 12
F02-17 50102710041001 |BOLT 2
F02-18 31106002040002 |SHOCK ABSORBER 370L*H80 2
F02-19 50102710044001 |BOLT M10*1.25*44L*30S 4
F02-20 50102001000004 |SPRING WASHER Wl0*yl7 2
F02-21 50101510125001 [NUT M10*1.25 2




F-03 FRONT BRAKE SYSTEM

ITEM NO. PARTS NO. DESCRIPTION SPECIFICATION QTY
F03-02 50300101700004 |BEARING W17*w35*10 2
F03-03 50200203500003 |OIL SEAL, INNER W23*w35*6 2
F03-04 50300102000008 |BEARING W20*p42*12 2
F03-05 31106003320001 |COLLAR, INNER W20*y24*48 2
F03-06 31104003280001 |COLLAR, OUTER Wl7*w23*8 2
F03-08 31106003070002 [BRAKE DRUM, FRONT 2
F03-09 50102001400008 |WASHER WY56*yw14.3*2t 2
F03-10 50102214150002 |CASTLE M14*1.50022 2
FO03-11 50103303025001 |COTTER PIN W3*25 2
F03-12 31106003080002 |FRONT BRAKE PANEL, LEFT 1
F03-13 31106003090002 |FRONT BRAKE PANEL, RIGHT 1
FO03-17 31106003110002 |BRAKE SHOE 2
F03-18 31106003120002 |PIN, BRAKE 2
F03-19 31106003130002 |CAM, FRONT BRAKE ARM 2
F03-20 31106003170002 |ARM, FRONT BRAKE , L 1
F03-21 50102706034003 |BOLT M6*1*34L*12S 2
F03-22 50101206100001 |NUT M6*1.0 2
F03-28 31106003180002 |BRAKE DRUM COMP. 2
F03-30 31106003200002 |SPRING 4
F03-32 31106003220002 |ARM , FRONT BREAK, R 1
F03-33 31106003030003 |LEFT KNUCKLE 1
F03-34 31106003040003 |RIGHT KNUCKLE 1
F03-35 31106003230002 |TUBE, DOUBLE GUIDE WIRE 2
F03-36 31106003240002 |NUT 2
F03-38 31106003010003 |L. BRAKE DRUM ASSY 1
F03-39 31106003020003 |R. BRAKE DRUM ASSY 1




F-04 RIGHT SUSPENSION

ITEM NO. PARTS NO.

DESCRIPTION

SPECIFICATION

3

F04-01 31106004010002

SHOCK ABSORBER, REAR

360L*H100

F04-02 50102712056002

BOLT

M12*1.25*56L*41S

F04-03 50101512125001

NUT

M12*1.25(NYLON)

F04-04 50102712058002

BOLT

M12*1.25*58L*43S

F04-06 31106004020001

RUBBER SLEEVE

F04-07 31106004030002

SWING ARM(8,10)

F04-08 31106004090001 |BUSH
F04-09 50200103300001 |O-RING y33.5*3
F04-10 31106004040001 |GREASE VALVE M6*1.0

F04-11 31106004080001

SPACER, SWING ARM

w26.5*p20*290L

F04-12 50102720348002

BOLT

M20*2.5*348L*33S

F04-13 50101220250001

NUT

M20*2.5(U-NUT)

F04-15 50102716080002

BOLT

M16*1.5*80L

F04-16 50101216150002 [NUT M16*1.5
F04-17 31106004060001 |PROTECT COVER
F04-18 50102708016001 |BOLT M8*1.25*16

F04-19 31106004070001

CHAIN GUIDER

F04-21 50102708040003

BOLT

M8*1.25*40L*15S

F04-22 31106001030002

REENFORCEMENT GOODS

F04-23 50102000800003

SPRING WASHER

M8

F04-24 50102000800006

GASKET

M8

[N]11<2] BN | NY P NG P [ PR Y P PR O 1R O] N T T 1S T




F-05 RIGHT AXLE, RIGHT BRAKE SYSTEM

ITEM NO. PARTS NO. DESCRIPTION SPECIFICATION 'T
F05-02 31106005210001 [INNER SPACER 1
F05-03 50300108000001 |BEARING w80*w40*18 2
F05-04 50101608000001 [C-CLIP y80*2.6 2
F05-05 50200208000001 |OIL SEAL W80*y58*12 2
F05-06 50102716215001 |BOLT M16*1.5*215*S24 2
F05-07 50101416150001 |NUT M16*1.5 U-NUT 2
F05-08 31106005170002 |[BRAKE CALIPER, REAR 1
F05-09 31106005220001 |BRAKE PAD 1
F05-10 50102708046002 |BOLT M8*1.25*46L*10S 2
F05-13 31106005160001 |SCREW, DISC BRAKE OIL TUBE M10*1.25 1
F05-17 31106005060001 |REAR AXLE 1
F05-18 31106005070001 |DISC HUB REAR 1
F05-19 31106005080001 [BRAKE DISC Y200*y38*4t 1
F05-20 50100210015001 |BOLT M10*1.25*16 4
F05-21 50101235150001 [NUT M35*1.5*8 2
F05-22 31106005090001 |SPROCKET HOLDER 1
F05-23 31106005100001 |SPROCKET 5/8"(520)-38T 1
F05-24 50102710018003 |BOLT M10*1.25*18L 6
F05-25 31106005110001 [DRIVE CHAIN 5/8"(520)-94 1
F05-27 50102001000003 |WASHER 10*15*1.5 8
F05-29 50102003500001 |WASHER 1
F05-30 50102002300001 |WASHER W23*y34*2t 2
FO05-33 31106005010002 |BEARING SEAT, REAR AXLE 1
F05-35 50102410003001 |MAGNET W10*3t 1
F05-36 31106005240002 |SENSOR, SPEEDMOTER 2000mm 1
F05-37 50100905008001 |SCREW M5*0.8*8 1
F05-39 31106005180003 |BEARING SEAT ASSY 1
F05-40 31106005350002 |BRAKE CYLINDER 1
F05-46 31106005290001 |OIL TUBE, F. BRAKE 1
F05-69 31106005340001 |SEAT, BRAKE CYLINDER 1
F05-72 50102708020002 |SCREW M8X1.25*20L 4
FO05-73 31106005420001 |SPRING, BRAKE SWITCH 1
FO05-74 31106007550001 |SWITCH, REVER LIGHT LENGTH 620mm 1




F-06 WHEEL SYSTEM

ITEM NO PARTS NO. DESCRIPTION SPECIFICATION QTY
F06-01 31106006010001 [SHAFT CONNECTOR W/BOLTS 2
F06-03 50102220150001 |CASTLE NUT M20*1.5 2
F06-04 50103303040001 |COTTER PIN w3*40 2
F06-05 31106003160001 |RUBBER CAP 4
F06-06 31106006040004 |[WHEEL RIM, FRONT 10"*5.5" 2
(FO6-06) | 31106006040002 [WHEEL RIM, FRONT 10"5.5" 2
F06-07 31106006050001 |WHEEL RIM, REAR 10"*8" 2
(FO6-07) | 31106006050002 |WHEEL RIM, REAR 10"*8" 2
F06-09 50102310125001 [NUT M10*1.25 16
F06-10 50101410125001 |NUT M10*1.25 8
F06-11 50102001000004 |WASHER Wl0*ywli7 8
F06-16 31106006110001 |VALVE, TIRE TR-412 4
F06-29 31106006160001 | TIRE, FRONT 23"*7"-10 2
(FO6-29) | 31106006060002 |TIRE, FRONT 22"*8"-10 2
F06-30 31106006170001 |TIRE, REAR 22"*10"-10 2
(FO6-30) | 31106006070002 |TIRE, REAR 22"11"-10 2
F06-31 31106006161001 |[TIRE COMP.LEFT FRONT 1
F06-32 31106006162001 |TIRE COMP.LEFT REAR 1
F06-33 31106006171001 |TIRE COMP.RIGHT FRONT 1
F06-34 31106006172001 |TIRE COMP.RIGHT REAR 1




F-07 REVERSE GEAR

1(2034)

ATTENTION

Lubricate the chain beforen

operate the vehicle

ATTENZIONE

Lubrificare la catena primaria 85
prima di ogni utilizzo

ITEM NO. PARTS NO. DESCRIPTION SPECIFICATION QTY
FO7-01 31106007330002 |REVERSE GEAR BOX ASSY 1
FO07-02 50300102000001 |BEARING W20*p47*14 2
FO7-03 31106007150001 [SHAFT ASSY,POWER INPUT 1
FO07-04 31106007110001 |GEAR 28T*M1.75 2
FO7-05 50101602000001 [C-CLIP w20 4
FO07-06 31106007120001 |GEAR 1
FO7-07 50102002000001 |WASHER Y20*y27*1 1
FO07-08 50102015000001 |WASHER W15*w25*1 6
FO7-09 50300102500001 |BEARING Y25*Y52*15 1
FO07-10 31106007090001 |OUTPUT SHAFT 1
FO7-11 50200203400001 |OIL SEAL W20*y34*7 2
FO7-12 50300201500003 |SPACER WY15*yp21*22 1
FO7-13 50300101500003 |BEARING W15*w35*11 4
FO7-14 31106007140001 |REVERSE SHAFT 1
FO7-15 31106007130001 |REVERSE GEAR 1
FO7-16 31106007100001 |GEAR 1
FO7-17 31106007080001 |PINION 1
FO07-18 31106007050002 |SHIFT DRUM 1
FO7-19 31106007060001 [SHIFT FORK 1
FO07-21 50300201500002 |SPACER W15*y21*12 1
FO7-22 50200202400001 |OIL SEAL Y1l4*w24*6 1
FO07-23 50200202500001 |OIL LEVEL INDICATOR W25.2*7.2 1
FO07-24-R 1519901003 |LEFT CASE, GEAR BOX 1
FO7-25 31106007030001 |GASKET, GEAR BOX 1
FO07-26-R 1519901004 |RIGHT CASE, GEAR BOX 1
FO7-27 50100606055001 |BOLT M6*1.0*55L 6
FO7-28 32104006180001 |DOWEL PIN w10*14 2
FO07-29 50100606085001 |BOLT M6*1.0*85L 2
FO07-30 50102001200004 |WASHER W12.5*1.0 2
FO07-31 50100612015002 |BOLT M12*1.5 2




FO7-32 31106007200001 |JOINT w5 1
FO07-33 31106007020001 |BREATH TUBE, GEAR BOX W5*yw8.5*300L 1
FO07-34-R | 50200303500002 |[BUSHING 10.2*35*21*23 4
FO7-36 31106007310001 |SPROCKET, POWER INPUT 428H-20T 1
FO7-37 31106007320001 [SPROCKET, POWER OUTPUT 520H-15T 1
FO07-38 31106007260001 |FIXING PLATE, SPROCKET 3
FO7-39 50102706010004 |BOLT M6*1.0*10L 6
FO07-40 31106007220001 |PLATE, REVERSE GEAR 1
FO7-43 31106007300001 |SIDE COVER, GEAR BOX 1
FO7-44 50300101500009 |BEARING W15*w32*9 1
FO7-46 32104003090001 [DOWEL PIN y8*14 2
FO7-47 50100606035002 |BOLT M6*1.0*35L*15S 2
FO7-49 31106007640001 [CHAIN 3401/2"(#428) 1
FO7-52 50102710140002 |BOLT M10*1.25*140L*15S 2
FO7-53 50101510125001 [NUT M10*1.25(NYLON) 2
FO7-54 31106007340001 |SPRING, REVERSE GEAR 1
FO7-60 31106007380001 |[SWITCH, BRAKE LIGHT 1
FO7-62 31106007420001 |IDLE SHAFT ASSY 1
FO7-63 31106007430001 |REVERSE SHAFT ASSY 1
FO7-64 31106007440001 |INPUT & OUTPUT SHAFT ASSY 1
FO7-65 31106007450001 |BRACKET 1
FO7-66 31106007010001 |SPRING, BRAKE SWITCH 1
FO7-73 31106007500001 |LEFT CASE, GEAR BOX, ASSY 1
FO7-74 31106007510001 |RIGHT CASE, GEAR BOX, ASSY 1
FO7-75 50100606028001 |BOLT, FLANGE M6*1.0*28L 2
FO7-77 31106007530001 |SIDE COVER, GEAR BOX 1
FO7-78 31106007540001 |SPRING, REVERSE LIGHT 1
FO7-79 31106007550001 |SWITCH, REVERSE LIGHT dd620mm 1
FO7-80 32104009120002 [SPROCKET,DRIVE(14T) 428-14T 1
FO7-81 31104003100001 |SWING ARM 1
FO7-82 50100505025001 |SCREW M5*L25 1
FO07-83 32204001210001 |STOPPER 3
FO7-84 59900310002008 |[WARNING LABEL, CHAIN (ENGLISH) 1
FO7-85 59900310002009 |WARNING LABEL, CHAIN (ITALIAN) 1
FO7-86 31106007650001 [INNDER SPACE W12*wl4*15L 1




F-08 FENDER

@ Toujours prendre
avant dutiliser ce véhicule et conserver ledit manuel avec
le wéhicule.

@ Transport de passager mterdit.

@ Toujours porter un équipement approprié (casque
‘homologué, gants, bottes)

@ Ne jamais utiliser ce véhicule sous lemprise daloool, de
drgue ou de médicaments.

@ Toujours adapter sa vitesse aux conditions de circulation.

® Le moteur et le contact du véhicule doivent étre coupés
pendant les opérations de ravitaillement carhurant.

@ L' utilisation par une personne de moins de 16 ans est
interdite.

@ Exigences de conduite : se référer au code de la route en
wvingueur.

@ Pression et caractéristiques des pneumatiques : se référer
au manuel d'utilisation.

® Poids maximum admissible : se référer au manuel
dutilistion.

'® Une surcharge du wéhicule peut rendre son utilisation
dangereuse.

IMPROPER TIRE PRESSURE OR OVERLOADING CAN NEVER ride as a| |,
CAUSE LOSS OF CONTROL. passanger,
LOSS OF CONTROL CAN RESULT IN SEVERE
INJURY OR DEATH. Passengers can cause|
OPERATING TIRE PRESSURE : 5ot & loss of contral,

nded : FRONT : 2

* Rncommen resulting in SEVERE
MJUAY or DEATH.

Bt 00 b b < b e

LOAD LIMIT i I I~ 77
45kg (991bs) MEVER sit hare

Improper ATV use can result in SEVERE
82 8] INJURY or DEATH

@&

e
AN APPROVID  OM PUBLIC
HELMET AND ROADS
PROTECTIVE
GEAR
NEVER operate
= without proper training or instruction.
= at speeds too fast for your skills or
the conditions.
= on public roads-a collision can ocouwr
with anather vehicle,
= with a passenger-passengers affect balance
and steering and increase risk
of loging control.
ALWAYS:
* use proper riding techniques to avoid
vehicle overtums on hills and rough terrain
and in tums. N

/8

’ 223:.233‘?32?”.\3?3?3 and contol. RN 87
LOCATE AND READ OWNER'S MANUAL,

FOLLOW ALL INSTRUCTIONS AND WARNINGS,
ITEM N. PARTS NO. DESCRIPTION SPECIFICATION QTY
F08-01 31106008190001 [FENDER, FRONT(GREEN) GREEN 1
F08-01 31106008190002 [FENDER, FRONT(TAN) TAN 1
F08-01 31106008190003 [FENDER, FRONT(RED) RED 1
F08-01 31106008190004 [FENDER, FRONT(BLACK) BLACK 1
F08-01 31106008190005 |[FENDER, FRONT(YELLOW) YELLOW 1
F08-01 31106008190006 [FENDER, FRONT(GRILLO GREEN) 50240-P5 1
F08-02 50102708016001 |BOLT M8*1.25*16L 6
F08-03 31106008200001 |[FENDER,REAR(GREEN) GREEN 1
F08-03 31106008200002 [FENDER,REAR(TAN) TAN 1
F08-03 31106008200003 |FENDER,REAR(RED) RED 1




F08-03 31106008200004 [FENDER,REAR(BLACK) BLACK 1
F08-03 31106008200005 [FENDER, FRONT(YELLOW) YELLOW 1
F08-03 31106008200006 [FENDER, FRONT(GRILLO GREEN) 50240-P5 1
F08-06 31106008210001 [FOOTREST COVER, RIGHT 1
F08-07 31106008220001 |FOOTREST COVER, RIGHT 1
F08-08 50101204100001 [NUT M4*0.7 12
F08-09 50100704012001 |BOLT M4*0.7*12L 12
F08-10 50102000400001 |WASHER W4*yl2 24
F08-11 31106008230001 | COVER,FRONT FENDER 1
F08-12 31106008130001 |[CLIP NUT 4
F08-13 50100704025003 |SCREW M4*25L 4
F08-14 50100704031002 |SCREW M4*31L 2
F08-15 31106008230002 |[FRONT COVER 1
F08-16 31106008010001 [HEAD LIGHT 25W 2
F08-17 31104011090001 |TAIL LIGHT 1
F08-18 31104011090004 |BULB 12V/21/5W 1
F08-19 31106008120001 [CLIP NUT 2
F08-20 50100705016002 [SCREW M5*16L(0) 9
F08-22 59900310005002 |WARNING LABEL (FRENCH) 1
F08-23 31106008060001 |RUBBER BUSHING 1
F08-24 31106008070001 |METAL SLEEVE 1
F08-25 50100606032001 |BOLT M6*1.0*32L 1
F08-28 31106008020001 |CAP,FUEL TANK 1
F08-29 31106008290001 |BREATH TUBE, GAS CAP WY5*w9*300L 1
F08-30 31106008110001 |OIL FUEL COCK 1
F08-31 50100506010001 |BOLT M6*1.0*10L 2
F08-32 31106008300001 |FUEL TUBE W6*ywl1l0.5 1
F08-33 31106008310001 [FUEL TUBE W/FILTER 1
F08-34 31106008260001 |SEAT ASSY 1
F08-35 31106008330001 |TUBE W4*y7*150L 1
F08-39 31106008080001 |TOOL PACK NOT IN DRAWING 1
F08-45 31106008170001 |HEAT PROTECTER 1
F08-51 31106008350002 |BOLT 1
F08-52 31106008380001 |SENSOR, OIL QUANTITY 1
F08-53 31106008040003 |FUEL TANK 1

31106008040004 |FUEL TANK 1
F08-58 31106008010004 |BULB, HEADLIGHT 2
F08-62 31106008360001 |HOOK, SEAT 1
F08-63 50101206100001 |NUT M6*1.0 6
F08-64 31106008370001 |PLATE, SEAT HOOK 2
F08-65 50100705016002 |SCREW M4*16 4
F08-66 31106008380001 |SENSOR 1
F08-67 31106008240001 |FRONT COVER 1
F08-68 31106008191001 [FENDER, FRONT(GREEN) GREEN 1
F08-68 31106008191002 |[FENDER, FRONT(TAN) TAN 1
F08-68 31106008191003 [FENDER, FRONT(RED) RED 1
F08-68 31106008191004 |[FENDER, FRONT(BLACK) BLACK 1
F08-68 31106008191005 [FENDER, FRONT(YELLOW) YELLOW 1
F08-73 31106012070001 73.5*98*0t 1
FO08-75 59900310011004 ["175" STICKER, YELLOW 2

59900310011008 |"175"STICKER, RED 2
F08-76 59900310004002 |"MOTORTEK" STICKER, YELLOW 2

59900310004015 |"MOTORTEK" STICKER, RED 2
FO8-77 59900310002006 ["MANUAL GERA" WARNING STICKER 1
F08-78 59900310002012 [INO PASSENGER STICKER 1




F08-79 59900310002013 |CONTROL INSTRUCTION STICKER 1
F08-80 59900310002015 |STOPING PROCESS STICKER 1
F08-81 59900310002010 [" 45kg" LIMIT STICKER 1
F08-82 59900310002011 ["30kg" LIMIT STICKER 1
F08-83 59900310002017 |"TOW WARNING" STICKER 1
F08-84 59900310004014 |"CE" STICKER 1
F08-85 59900310002016 |"TIRE STRESS" STICKER 1
F08-86 59900310002014 |"LIMITED AGE 16" STICKER 1
F08-87 59900310002018 ["GENERAL AFFIRS" WARNING STICKER 1




F-09 EXHAUST & COOLING FAN

ITEM NO. PARTS NO. DESCRIPTION SPECIFICATION 'T
F09-01 31106009040001 |PROTECTER,EXHAUST PIPE 2
F09-02 50102706012001 [BOLT M6*1.0*12 4
F09-03 50102708032002 |BOLT M8*1.25*32 2
F09-05 31106009050003 | COOLING FAN 6" 1
F09-06 50100206010001 |BOLT M6*1.0*10L 4
F09-18 50102000600010 [WASHER Y6*10 8
F09-19 50102000600001 |WASHER Wo6*yl3*1t 4
F09-21 50102706025001 [BOLT M6*1.0*25L 4
F09-24 31106009110001 |ANTI HOT MATERIAL 2
F09-30 32104001100002 [GASKET 2
F09-35 50102000700001 |SPRING WASHER 7*13*1t 4
F09-40 31106009230001 |MUFFLER, LEFT 1
F09-41 31106009240001 IMUFFLER, RIGHT 1
F09-42 31106009270001 |REAR MUFFLER, LEFT 1
F09-43 31106009280001 |REAR MUFFLER, RIGHT 1
F09-44 31106009260001 [FRONT MUFFLER, RIGHT 1
F09-45 31106009250001 |FRONT MUFFLER, LEFT 1
F09-46 31106009300003 |WASHER, EXHAUST MIDDLE PLUMBAGO|w31.8*yp25.2*28L 2
F09-47 50101407100001 [NUT M7*1.0 4
F09-48 50102708040003 [BOLT M8*1.25*40 2
F09-50 31106009310001 |CLIP, EXHAUST 2
F09-51 50102000800002 [SPRING WASHER M8 4




F-10 HANDLE BAR

ITEM NO. PARTS NO. DESCRIPTION SPECIFICATION 'T
F10-09 31106010210002 |HANDLE BAR 1
F10-02 31106010010001 |CLAMP, HANDLE BAR 4
F10-03 50102708050002 |BOLT M8*1.25*50L*24S 4
F10-05 31106010030001 |PU BUSH SLEEVE,STEERING SHAFT 1
F10-06 31106010040001 |HOLDER,STEERING SHAFT 2
F10-11 50300102000011 |BEARING Yl7*w40*12 1
F10-13 50102216150001 |U-NUT M16*1.5 1
F10-14 50103303030001 |COTTER PIN 3*30 1
F10-15 31106010060002 [TIE-ROD ASSY LENGTH 325mm 2
F10-16 31106010480001 |TIE-ROD LENGTH 270mm 2
F10-17 31104010100001 |TIE-ROD END 4
F10-18 50102210125003 |NUT M10*1.25 4
F10-19 50103303020001 [COTTER PIN 3*20 4
F10-20 50101308125001 |FRANGE NUT M8*1.25 2
F10-21 31106010230002 |[HOLDING PLATE STEERING 1
F10-22 31106010490001 |PIN, BRAKE WIRE 2
F10-23 31106010080002 |[UPPER CABLE, BRAKE 1
F10-24 31106010090002 |LOWEER CABLE, BRAKE 2
F10-25 31106010450001 |UPPER CABLE, FOOT BARKE 1
F10-26 31106010460001 |LOWEER CALBEL, FOOT BRAKE 1
F10-27 31106010470001 [PLATE 1
F10-28 31106005140001 |R PIN WY1*3R-R 2
F10-32 31106010160002 |LEVER, CLUTCH, COMPLETE 1MH-L 1
F10-33 31106010070001 |CABLE, CLUTCH 1
F10-34 31106010170002 |LEVER, FRONT BRAKE, COMPLETE 1
F10-35 31106010440001 |SPEEDOMETOR 1
F10-36 31106010270004 |HANDLE BAR COVER NT VERSION 1
F10-37 31106010180001 |LEVER ASSY, THROTTLE 1
F10-38 31106010100002 |CABLE, THROTTLE 1
F10-42 31106010110002 |CABLE ASSY, CHOCK 1
F10-44 31104010350001 |MAIN SWITCH 1
F10-45 50101604400001 [C-RING w44 1
F10-46 31106010300001 |LEVER, CLUTCH 1MH-L 1




F10-47 | 31106010310001 |LEVER, FRONT BRAKE 1
F10-48 | 50102001600008 |WASHER w1655 W27*4t 1
F10-51 | 50100705012001 |SCREW, M5*0.8*12L 2
F10-52 | 31104010110003 |BRAKE LIGHT SWITCH,LEFT 1
F10-53 | 31106010330001 [SWITCH 1
F10-54 | 31101010350001 |R. MIRROR 1
F10-55 | 31101010340001 [L. MIRRO 1
F10-58 | 31106010020002 |SHAFT, STEERING 1
F10-59 | 50100206016001 |[BOLT 2
F10-67 | 31106010140002 |HANDLE BAR 2
F10-68 | 31106010150003 [SWITCH ASSY 1
F10-69 | 31106010500001 |PLATE, TRANS 1
F10-70 | 31106003260001 |SCREW XS-033J 2
F10-71 | 31106010510001 |PLATE, HANDLE BAR COVER 2




IF-ll FRONT & REAR RACK

ITEM PARTS NO. DESCRIPTION SPECIFICATION QTY
F11-02 50102708016001 |BOLT M8*1.25*16L 10
F11-03 31106011040001 [SUPPORT, FRONT 1
F11-04 31106011160001 [PLUG 8
F11-05 31106011050001 |RIGG 1
F11-06 50102708020002 |BOLT M8*1.25*20L 12
F11-08 50102706016003 |BOLT M6*1.0*16L 6
F11-09 31106011070001 |[SUPPORT, REAR 1
F11-10 50102708014001 |BOLT M8*1.25*14L 2
F11-14 31106011090002 |REAR BUMPER 296L 1
F11-16 31106011110001 |COVER, FRONT BUMPER 1
F11-17 31106011130001 |RUBBER BATTERY 4
F11-20 31106011080002 |RAIL 2
F11-21 31106011020001 |FRONT BUMPER (ROUND LIGHT) 1
F11-22 31106011030003 [FRONT LIGHT (ROUND) 4 1/2-S2-ET 2
F11-23 31106011020002 |[FRONT BUMPER (SQUARE LIGHT) 1
F11-25 31104011170002 |BULB, FRONT LIGHT 12V-35W 2
F11-26 31104011170003 |BULB, POSITION LIGHT 12V-5W 2
F11-29 31104011180002 |BULB, DIRECTION LIGHT 4
F11-30 31104011180001 [DIRECTIONLIGHT 5
F11-31 50100705010001 |SCREW, DIRECTION LIGHT M5*0.8*10 4
F11-33 31106011100002 [PLATE, TRAIL LIGHT 1
F11-34 50100606025001 |BOLT M6*L25 2
F11-35 50101306000001 [NUT M6*1.0 4
F11-36 31106011200001 |REFLECTOR TYC 91-1040-@+m(ece) 2
F11-37 50101405080001 [NUT M5x0.8 2
F11-39 31106011050002 |R. RACK 1
F11-40 31106011030001 [F. LIGHT ASSY (ROUND) 2
F11-41 31106011030002 [FIXED SEAT (ROUND) 2
F11-42 31104011170001 [F. LIGHT ASSY (SQUARE) 1
F11-46 31106011220001 |COLLAR 2
F11-47 50102708032002 | SCREW M8*1.25*32 2
F11-48 50100705016005 |SCREW, LGIHT M5*0.8*16 4
F11-49 50102000800002 |WASHER M8 6
F11-50 50102000600010 |WASHER M6 4
F11-51 31106008070001 [METAL SLEEVE 4
F11-52 31106008070001 [RUBBER, ANTI VIBRATION 4




F-12 MAIN WIRE

ITEM NO. PARTS NO. DESCRIPTION SPECIFICATION QTY
F12-02 31106012020001 [BATTERY 12AV12HR 1
F12-03 31106012040001 [GROUND CABLE 1
F12-04 31106012050001 [PLUS CAB;E 1
F12-05 31106012030001 [RUBBER BAND, BATTERY 1
F12-07 31106012070001 [SPONGE, ANTI VIBRATION 100*75*10 1
F12-08 31106012080001 [SPONGE, ANTI VIBRATION 150*75*20 1
F12-09 31106012090001 [FUSE 10A 1
F12-10 31106012100001 [FUSE 5A 1
F12-11 32105013010001 |unit ASSY,C.D.| 1
F12-12 32105013020002 [REG.RECT.COMP 1
F12-13 32104013050001 |[SWITCH ASSY,STARTER MAG 1
F12-14 32105018010001 |COIL COMP,(C.D.I)IGN 1
F12-15 50101206100001 [NUT M6 2
F12-16 31106012010002 [MAIN WIRE ASSY 1
31106012100003 [MAIN WIRE ASSY ( UK) 1
F12-17 31106012120001 |TRANS WIRE, B. SQUARE LIGHT 1
F12-18 31106012110001 [TRAS WIRE, S. SQUARE LIGHT 2
F12-19 31104012080001 [RELAY BRINKER 1
F12-20 31104012090001 [HORN 1
F12-21 50102708016001 [BOLT 1
F12-25 31106012130001 |[SENSOR, FAN (OIL COOLING) 1
F12-26 31106014090001 |CONTROL BOX, LIGHT OF FAN 1
F12-27 31106012010007 |MAIN WIRE (NEW SPEEDOMETOR) 1




F-14 REVERSE BAR

ITEM NO. PARTS NO. DESCRIPTION SPCIFICATION QTY
F14-02 31104007020001 |FIXED AXLE, REVERSE 1
F14-03 31104007150001 |FIXED PIN p3.1*8 2
F14-04 31104007040001 |COVER TUBE, REVERSE 1
F14-05 50102600600001 |[SPRING PIN WY6*12*1.2t 1
F14-06 31104007060001 |SPRING, REVERSE 1
F14-07 31106007610001 |REVERSE BAR 1
F14-08 31104007080001 |PLATE, REVERSE 1
F14-09 31106007620001 |SPRING, REVERSE WIRE 1
F14-11 31106007600001 |WIRE, REVERSE 1
F14-12 31104007110001 |PLASTIC HEAD, REVERSE BAR 1
F14-13 50102600500001 [SPRING PIN Y5*50*1.0t 1
F14-14 50101412125001 [NUT M12 1
F14-15 50102001200009 [WASHER Yl2*y21*2t 1
F14-16 50102000500002 |WASHER W5*Y8*1t 3
F14-17 50100705016001 [SCREW M5*0.8*16 3




F-15 OIL COOLING SYSTEM

ITEM NO. PARTS NO. DESCRIPTION SPECIFICATION QTY
F15-01 |[31106014010002 |OIL COOLING MACHINE 8 LINES 1
F15-02 [31106014020004 |TUBE, OUTPUT NT VERSION ONLY 1
F15-03 |[31106014030004 |TUBE, ENTER FOR NT 1
F15-04 |[50100612015002 |SCREW ( ENGINE) FOR NT 2
F15-05 [31106014060001 |SCREW (OIL COOLING MACHINE) M12*1.25 2
F15-06 [50102001200004 |WASHER M12 8
F15-08 [31106014090001 |[CONTROL BOX, FAN 1
F15-09 [31106021408001 |SWITCH, FAN (OIL COOKING) 1
F15-10 [32104007040003 |HOLE CAP+O RING (y15.2*1.5t) +O(p15.2*1.5t) 1
F15-12 |31106014120001 |SWITCH, STRESS 0.35 bar on 1
F15-13 31106008070001 [METAL SLEEVE 4
F15-14 31106008070001 |RUBBER, ANTI VIBRATION 4
F15-13 31106008070001 [METAL SLEEVE 4
F15-14 31106008070001 |RUBBER, ANTI VIBRATION 4
F15-15 50102706010004 [BOLT M6*L25 4




	Blad1

